




 
 
 
Subject:  Certification of Physical Properties of a Standard Production Sample of FRP 
 
 
 
A standard production FRP sample, approximately 2’ x 2’, nominal thickness of 3/16”, 
and gel coated on one side, was tested to ASTM standards with the following results: 
 
 
 
 Tensile Strength  ASTM D638  11,120 psi 
 Flexural Strength  ASTM D790  25,380 psi 

 Flexural M.O.E.  ASTM D790  1.182 x 106 
 Compressive Strength  ASTM D695  23,980 psi 
 Charpy Impact Strength ASTM D256  4.6 ft lbs./in 
 Impact Resistance  ASTM D2444  46 in lbs. 
 Water Absorption (24hr) ASTM D570  0.092 % 
 Flammability   ANS    Z124.2  self-ext’g, 
        Non-burning 
 
 
Ultraviolet stabilization is provided by a nominal 14-mil exterior gelcoat finish. 
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Subject:  Certification of Conformance with ANSI C57.12.28 for Cable Junction Pedestal 
(Model CJP) 
 
 
Testing per ANSI C57.12.28 was performed on standard production models of the  
CJP-10 and CJP-30 cable junction pedestals.  Tests covering the enclosure security were 
performed on units buried and backfilled to the recommended goundline.  The access lid 
was closed and locked with a combination of a padlock and a pentahead bolt.  The tests 
were performed in the specified sequence and at the specified values. 
 
There was no structural damage to the pedestals from any the tests.  The probing wire 
was unable to enter the pedestals following either the pry or pull tests.  After all tests had 
been performed, the pedestals were unlocked and opened, then closed and locked.  Both 
units were found to be operating correctly with no damage. 
 
The enclosure coating system was tested to several ASTM standards by taking panels of 
the above pedestals and performing the specified tests.  The following are the results: 
 
 Salt Spray Test – ASTM B117 
        1500 Hours 
        Scribed into FRP 
        5% salt spray 
 
  Results: Loss of Adhesion – None 
    Underfilm Corrosion – None 
 
 Crosshatch Adhesion Test – ASTM D3359 
        Method A 
        Scribed in FRP 
 
  Results: Loss of Adhesion – None 
 
 Humidity Test – ASTM D2247  
        1000 Hours 
        45° C 
 
  Results: Blistering – None (10) 
  
 

Impact Test – ASTM D2794  
        160 in-lbs. 
 
  Results: Chipping – None 



 
 
 Oil Resistance Test – 
        72 Hours 
        25° C 

  Results: Color Change – None 
    Blistering – None (10) 
    Loss of Hardness – None (still 3H+) 
    Streaking – None 
 
 Oil Resistance Test –  
        72 Hours 
        100° C 
 
  Results: Color Change – None 
    Blistering – None (10) 
    Loss of Hardness – None (still 3H+) 
    Streaking – None 
 
 Ultraviolet Accelerated Weathering Test – ASTM G53 
        500 Hours 
        55° C 
          
  Results: Original Gloss – 88 
    Final Gloss - 8 1 
 
 Abrasion Resistance Test – ASTM D4060 
        3000 cycles 
 
  Results: Original Coating – 14 Mils 
    Final Coating – 9 Mils 
 
Power Design Inc. certifies that the models CJP-10 and CJP-30 cable junction pedestals 
meet or exceed ANSI C57.12.28. 
 
 
      Power Design Inc. 
 
 
 
      Eric R. Cederstam 
      President 
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